

The AC92 Section 4.2 Freeze-Thaw test results are summarized in the following table:

Table 3
AC92 Section 4.2 Freeze-Thaw Test Results

Specimen Number	Observations
1	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
2	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
3	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
4	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
5	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
6	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
7	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
8	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
9	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.
10	No cracking, checking, crazing, erosion or other deleterious effects were observed after 2000 hours of exposure.